
MODEL #SRFP21812

ATTACH YOUR RECEIPT HERE

WOOD BURNING 
   TILED FIRE PIT

1

Before retu rning to your retaile r, call our customer
se

PH1929

rvice depa rtment at 1-800-643-0067, 8 a.m. - 8 p.m., EST, Monday - Friday. 

Serial Number Purchase Date 

Español p. 9

ITEM #1260939

Questions, problems, missing parts?

Garden Treasures® is a registered trademark
of LF, LLC. All Rights Reserved.



Package Contents…………………………………………………………………………..............3

Hardware Contents…………………………………………………..………………….............….4

Safety Information…………………………………………......................................................…4

Preparation …………………………………...........……………........................................……..4

Assembly Instructions ……………...........…………………….............................................…..5

Care and Maintenance …………………….……….............................................………...........7

Warranty …………………….………………………….......................................…………..........7

Replacement Parts List …………………………………............................................…............8

TABLE OF CONTENTS

2



PACKAGE CONTENTS

4A
B 4
C 1
D

E

4

1
1

3

Leg 
Side Panel
Table Top Frame
Ceramic Tile

Screen Hook
F Fire Bowl

1
1
1

G
H
I

Charcoal Grid
Screen 
Rain Cover

I

E

H

F

D

C

A

PART DESCRIPTION QUANTITY PART DESCRIPTION QUANTITY

G

B



HARDWARE CONTENTS 

M6 Flange Nut
Qty. 1

M6 x 10 Bolt
Qty. 24

M6 Ring Screw
Qty. 1

Estimated Assembly Time: 15 minutes
Tools Required for Assembly (not included):  Phillips screwdriver

WARNING:

CAUTION:  Assemble the fire pit on a non-abrasive surface.

  FOR OUTDOOR USE ONLY.

Use protective gloves and long-handled tool with this fire pit.
Dispose of packaging materials properly.
Keep children away from hot fire pit.

closer than 24 in. from walls during use.

This unit is designed to burn charcoal and untreated wood only. Fill the bottom of the bowl with
sand until the surface of sand is 0.2 inches below the charcoal grid.

Do not use the fire pit indoors. Carbon monoxide fumes, due to lack of ventilation, can cause death. 
Do not use gasoline or kerosene to start fires in the fire pit. Keep all flammable liquids away from
the fire pit.

Do not use under or on combustible structures/surfaces including wooden decks.

Fire pit remains very hot for a period of time after using.
Be sure fire pit is cool before attempting to move it.
Do not place the rain cover too close to fire pit when it’s burning.
Do not let hot or burning debris from the fire get inside the rain cover.
Do not burn more than 1.6 lbs. of charcoal or 3 lbs. of untreated wood at one time.
The handles of the tools may become hot during and after use. The fire pit should be placed no 

PREPARATION

4

Please read and understand this entire manual before attempting to assemble, operate or install
the product.

CALIFORNIA PROPOSITION 65 WARNING
Fuels used in wood or charcoal burning appliances, and the products of combustion of such fuels, 
contain chemicals known to the State of California to cause cancer and birth defects or other 
reproductive harm.
This product can expose you to chemicals including carbon monoxide and carbon black, which are
known to the State of California to cause cancer and birth defects or other reproductive harm. For
more information go to www.P65Warnings.ca.gov.

 

(shown actual size)

AA BB CC

SAFETY INFORMATION

Before beginning assembly of product, make sure all parts are present. Compare parts with package 
contents list and hardware contents list. If any part is missing or damaged, do not attempt to 
assemble the product.



ASSEMBLY INSTRUCTIONS

Hardware Used

CC x 8M6 x 10 Bolt

2. Attach the side panels (B) to the legs (A) with (16)
M6 x 10 bolts (CC).

1.

5

2

1

Hardware Used

CC x 16M6 x 10 Bolt 

CC

A

C

A

CC

CC

A

A

ACC B

B

B

Turn the table top frame (C) upside down. Attach the 
legs (A) to the table top frame (C) with (8) M6 x 10 
bolts (CC).

Note: Leave hardware installed HALF-TIGHTENED 
on the fire pit during assembly until unit is completely 
assembled, then finish tightening all hardware 
installed.

A

C



ASSEMBLY INSTRUCTIONS

6

3

4

3. Attach the M6 ring screw (AA) to the top of the
screen (H) with M6 flange nut (BB).

Hardware Used

AA x 1M6  Ring Screw

BB x 1M6 Flange Nut 

4. Put the ceramic tiles (D) onto the table top frame (C).
Place the fire bowl (F) into the table top frame (C),
then place charcoal grid (G) on top of the fire bowl (F)
followed by screen (H) and screen hook (E) as
illustrated.

AA

BB

E
G

F

D

H

C

H



CARE AND MAINTENANCE

Inspecting

Inspect this fire pit on a regular basis to ensure product safety and longer product life. 
DO NOT attempt to inspect this outdoor fire pit until the fire is COMPLETELY out and cooled down.

Check handles to make sure they are secure.
Check components for any signs of damage or rust.
If any component is damaged, do not operate until repairs are made.

Cleaning

Clean this outdoor fire pit on a regular basis to promote safer use and longer product life.
Note: After repeated use, the finish may discolor slightly.
DO NOT attempt to clean this outdoor fire pit until the fire is COMPLETELY out and cooled down.
DO NOT use oven cleaner or abrasive cleaners as they will damage this product.
DO NOT clean any part of this outdoor fire pit in a self-cleaning oven as it may damage this finish.

 Wipe exterior surfaces with a mild dishwashing detergent or baking soda.
For stubborn surfaces, use a citrus-based degreaser and a nylon scrubbing brush.
Rinse clean with water.
Remove built-up creosote from components with a chimney cleaning product.

Storage

DO NOT move or store this outdoor fire pit until the fire is COMPLETELY out and cooled down.
Once the fire is out, coals are cold and outdoor fire pit is cool to touch, remove ashes and 

    properly dispose.
Cover outdoor fire pit with the rain cover (I).
Store assembled in a location away from children and pets.

Note: If you do not use a cover, store this outdoor fire pit in a dry location to maximize product life.

WARRANTY

For warranty service, call 1-800-643-0067, 8 a.m. - 8 p.m., EST, Monday - Friday.

The item has been manufactured under the highest standards of quality and workmanship.
We warrant to the original consumer/purchaser that all aspects of this product will be free of
defects in material and workmanship for one (1) year from the date of purchase. A replacement
for any defective part will be supplied free of charge for installation by the consumer. Defects or
damage caused by the use of other than genuine parts are not covered by this warranty.
This warranty shall be effective from the date of purchase as shown in the purchaser’s receipt.

This warranty is valid for the original consumer/purchaser only and excludes industrial,
commercial or business use of the product, product damage due to shipment or failure which
results from alteration, product abuse, or product misuse, whether performed by a contractor,
service company, or consumer. We will not be responsible for labor charges and/or damage
incurred in installation, repair or replacement, nor for incidental or consequential damage.
This warranty gives you specific rights, and you may also have other rights that vary from state
to state.

7



REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 1-800-643-0067,
8 a.m. - 8 p.m., EST, Monday - Friday.

PART DESCRIPTION          PART #    
AA M6 Ring Screw
BB M6 Flange Nut
CC M6 x 10 Bolt

1260939-HW

1260939-A

1260939-C

Leg

 Table Top Frame

1260939-DCeramic Tile 

1260939-E Screen Hook 

1260939-F Fire Bowl 

1260939-GCharcoal Grid

1260939-H Screen

1260939-BB

C

D

E

F

G

H

I

A
Side Panel

1260939-I Rain Cover 

AA BB CC A B

C D E F

G H I

8
Printed in China



MODELO # SRFP21812

ADJUNTE SU RECIBO AQUÍ

FOGÓN CON
BALDOSAS A LEÑA

9

ARTÍCULO #1260939

Garden Treasures® es una marca registrada de
LF, LLC. Todos los derechos reservados.

¿Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a nuestro 
Departamento de Servicio al Cliente al 1-800-643-0067, de 8 a.m. a 8 p.m., hora estándar 
del Este, de lunes a viernes.

Número de serie Fecha de compra



Contenido del paquete……………………………………....……………………………..............11

Aditamentos………………………………………………….............………………….............….12

Información de seguridad…………………...……………......................................................…12

Preparación …………………………………...........…………….......................................……..12

Instrucciones de ensamblaje……………...........……………………...................................…..13

Cuidado y mantenimiento…………………….………............................................………...........15

Garantía …………………….………………………….......................................…………..........15

Lista de piezas de repuesto ………………………………….....................................…............16

ÍNDICE

10



CONTENIDO DEL PAQUETE

4A
B 4

C 1

D

E

4

1
1

11

Pata
Panel lateral
Estructura superior 
de la mesa
Baldosa de cerámica

Gancho de la tapa
F Tazón

1
1
1

G
H
I

Rejilla para el carbón
Cubierta
Cubierta para lluvia

I

E

H

F

D

C

A

PIEZA DESCRIPCIÓN CANTIDAD PIEZA DESCRIPCIÓN CANTIDAD

G

B



ADITAMENTOS (se muestran en tamaño real)

Tuerca de brida M6
Cant. 1

Perno M6 x 10
Cant. 24

Tornillo del 
anillo M6
Cant. 1

Tiempo estimado de ensamblaje: 15 minutos
Herramientas necesarias para el ensamblaje (no se incluyen): Destornillador Phillips

ADVERTENCIA:

PRECAUCIÓN: ensamble el fogón sobre una superficie no abrasiva.

  PARA USO EN EXTERIORES SOLAMENTE.
  No utilice el fogón en interiores. Las emanaciones de monóxido de carbono pueden causar la 
  muerte debido a la falta de ventilación.

  Esta unidad está diseñada para quemar solo carbón y madera no tratada. Rellene la parte 
  inferior del recipiente con arena hasta que la superficie esté a 0,5 mm debajo de la rejilla para 
  el carbón.
  No use la parrilla sobre o bajo estructuras/superficies combustibles, incluidas terrazas de madera. 
  Use guantes de protección y herramientas manuales largas con el fogón.
  Deseche el material del paquete de forma adecuada.
  Mantenga a los niños alejados del fogón cuando esté caliente.
  El fogón permanece a muy alta temperatura por un tiempo después de su uso.
  Asegúrese de que el fogón esté frío antes de intentar moverlo.
  No coloque la cubierta para lluvia demasiado cerca del fogón cuando esté encendido.
  No deje que ingresen desechos calientes o encendidos a la cubierta para lluvia.
  No queme más de 7,25 kg de carbón ni más de 1,36 kg de madera sin tratar al mismo tiempo.
  Las manijas de las herramientas pueden calentarse durante y después del uso. El fogón debe 
  colocarse a menos de 60,96 cm de las paredes durante su uso.

  No utilice gasolina ni queroseno para prender el fuego en el fogón. Mantenga todos los líquidos 
  inflamables alejados del fogón.

PREPARACIÓN

12

Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar el producto.
INFORMACIÓN DE SEGURIDAD

Antes de comenzar a ensamblar el producto, asegúrese de contar con todas las piezas. Compare 
las piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el 
producto si falta alguna pieza o si estas están dañadas.

ADVERTENCIA DE LA PROPUESTA 65 DE CALIFORNIA
Los combustibles que se usan en electrodomésticos a madera o carbón y los productos de la
incineración de dichos combustibles contienen sustancias químicas reconocidas por el estado de
California como causantes de cáncer y defectos congénitos y otros daños en el aparato reproductivo.
Este producto puede exponerlo a sustancias químicas, incluidas el monóxido de carbono y el
negro de carbón, reconocidas por el estado de California como causantes de cáncer y defectos
congénitos u otros daños en el aparato reproductivo. Para obtener más información, visite
www.P65Warnings.ca.gov.

AA BB CC



INSTRUCCIONES DE ENSAMBLAJE

Aditamentos utilizados

CC x 8Perno M6 x 10

2. Fije los paneles laterales (B) a las patas (A) con 
(16) pernos M6 x 10 (CC).

1.

13

2

1

Aditamentos utilizados

CC x 16Perno M6 x 10

CC

A

C

A

CC

CC

A

A

ACC B

B

B

Coloque la estructura de la cubierta de mesa (C) 
boca abajo. Fije las patas (A) a la estructura de la 
cubierta de mesa (C) con (8) pernos M6 x 10 (CC).

Nota: deje los aditamentos instalados en el fogón 
A MEDIO AJUSTAR durante el ensamblaje hasta 
que la unidad esté completamente ensamblada, y 
luego termine de ajustar todos los aditamentos 
instalados.

A

C



INSTRUCCIONES DE ENSAMBLAJE

14

3

4

3. Fije el tornillo del anillo M6 (AA) a la parte superior 
    de la malla (H) con una tuerca de brida M6 (BB).

Aditamentos utilizados

AA x 1Tornillo del 
anillo M6

BB x 1Tuerca de brida M6

4. Coloque las baldosas de cerámica (D) en la 
estructura de la cubierta de mesa (C). Coloque el 
tazón (F) en la estructura de la cubierta de mesa 
(C), coloque la rejilla para carbón (G) en la parte 
superior del tazón (F) seguido de la malla (H) y el 
gancho de la malla (E), como se ilustra.

AA

BB

E
G

F

D

H

C

H



CUIDADO Y MANTENIMIENTO

Almacenaje
NO mueva ni almacene el fogón para exteriores hasta que el fuego se haya apagado 
COMPLETAMENTE y se haya enfriado la unidad.

Cuando se haya apagado el fuego, los carbones estén fríos y el fogón esté frío al tacto, retire 
las cenizas y elimínelas adecuadamente.
Cubra el fogón para exteriores con la cubierta para lluvia (I).
Almacene ensamblado en una ubicación alejada de niños y mascotas.

Nota: si no usa una cubierta, almacene el fogón para exteriores en un lugar seco para maximizar 
la vida útil del producto.

GARANTÍA

15

Inspección
Inspeccione el fogón de forma regular para garantizar la seguridad y prolongar la vida útil del 
producto. NO intente inspeccionar el fogón para exteriores hasta que el fuego se haya apagado 
COMPLETAMENTE y se haya enfriado la unidad.

Verifique las manijas para asegurarse de que estén fijas.
Verifique que los componentes no tengan signos de daños u óxido.

    Si detecta daños en alguno de los componentes, no use la unidad hasta que se realicen las 
    reparaciones.

Limpieza
Limpie el fogón para exteriores en forma regular para promover el uso seguro y prolongar la vida 
útil del producto.
Nota: después de un uso repetido, el acabado puede decolorarse levemente.
NO intente limpiar el fogón para exteriores hasta que el fuego se haya apagado 
COMPLETAMENTE y se haya enfriado la unidad.
NO utilice limpiadores para hornos o limpiadores abrasivos ya que podrían dañar el producto.
NO limpie ninguna pieza del fogón para exteriores en un horno con autolimpieza ya que puede 
dañar el acabado.
    Limpie las superficies exteriores con un detergente para platos suave o bicarbonato de sodio.
    Para las superficies difíciles, use un desengrasante cítrico y una escobilla de nailon.
    Limpie y enjuague con agua.
    Retire la acumulación de creosota de los componentes con un producto de limpieza para 
    chimeneas.

    Este electrodoméstico ha sido fabricado bajo los más altos estándares de calidad y mano de obra. 
    Garantizamos al consumidor o comprador original que todos los aspectos de este producto estarán 
    libres de defectos de fabricación y en los materiales durante un (1) año desde la fecha de compra 
    original. Se proporcionará un repuesto para cualquier pieza defectuosa sin costo de instalación 
    para el consumidor. Esta garantía no cubre defectos o daños causados por el uso de piezas que 
    no sean originales. Esta garantía estará vigente desde la fecha de compra indicada en el recibo 
    del comprador. Para obtener el servicio de garantía, llame al 1-800-643-0067, de lunes a viernes, 
    de 8 a.m. a 8 p.m., hora estándar del Este.

    Esta garantía solo es válida para el consumidor o comprador original y excluye el uso industrial o 
    comercial del producto, el daño al producto debido al envío o fallas a causa de alteración, abuso 
    o uso incorrecto del producto, ya sea ocasionado por un contratista, empresa de servicios o el 
    consumidor. No somos responsables por costos ni daños incurridos durante la instalación, 
    reparación o reemplazo, como tampoco por daños accidentales o resultantes. Esta garantía le 
    otorga derechos específicos, pero podría tener también otros derechos que varían según el
    estado.



LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al 
1-800-643-0067, de lunes a viernes de 8 a.m. a 8 p.m., hora estándar del Este.

PIEZA DESCRIPCIÓN   PIEZA#
AA Tornillo del anillo M6
BB Tuerca de brida M6
CC Perno M6 x 10

1260939-HW

1260939-A

1260939-C

Pata

 
Estructura superior 
de la mesa

1260939-DBaldosa de cerámica

1260939-E Gancho de la tapa

1260939-F Tazón

1260939-GRejilla para el carbón

1260939-H Cubierta

1260939-BB

C

D

E

F

G

H

I

A
Panel lateral

1260939-I Cubierta para lluvia

AA BB CC A B

C D E F

G H I

16
Impreso en China




